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APPLICANT : HOYA HOMETECH CO.,LTD. REPORT NO. : M270-21-01164

SAMPLE RECEIVED DATE : 2021-01-14
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SAMPLE DESCRIPTION : One(1) sample

========================================================================================
==============SAMPLE NAME SUBMITTED BY THE APPLICANT : HHCC-01

========================================================================================
==============TEST CONDUCTED : As requested by the applicant, for details please see attached page(s). 

========================================================================================
==============
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01. FLAMMABILITY ( UL 94 : 2013, HORIZONTAL BURNING TEST ) 

#1

DAMAGED LENGTH(mm) BURNING TIME (s) BURN RATE(mm/min)

1 75 212 21

2 75 204 22

3 75 220 20

CONCLUSION
BASED UPON THE RESULTS OF THE TEST REPORT, THE SUBMITTED 

SAMPLE MEET THE PERFORMANCE REQUIREMENTS FOR UL 94-HB(2013)

REQUIREMENT
THICKNESS OF THE SPECIMEN : 3.0 ~ 13.0 mm

 BURNING RATE : ≤ 40 mm/min OR DAMAGED LENGTH : < 75 mm

NOTE) SPECIMEN CONDITIONING : MINIMUM 48 h AT (23 ± 2) ℃, AND (50 ± 5) % R.H. 

TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENTS REQUEST.

** End of The Report **
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